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TUBERCULOSIS PREVENTIVE TREATMENT PROGRAM
(Treatment of Latent TB Infection)
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PRESCRIBING OPTIONS LIVER FUNCTION TESTS PROVIDER SIGNATURES

1) INH 300 mg twice weekly for

52/78 total doses Test # Date ALT/AST Initial Signature
B 1i
2) INH 300 mg daily 180/270/360 aseline
total doses 41
#2

3) *RIF (10/mg/kg) up to 600 mg

daily AND PZA (15-30 mg/kg) up 3

to 2 gm daily x 60 total doses

#4
4) *RIF (10 mg/kg) up to 600 mg 45
daily x 160 total doses
#6
5) Other treatment options may be 7
recommended by the ID
consultant for MDR-TB exposure. #8
#9

*RFB (5 mg/kg) may be substituted

for RIF if patient is taking PI’s #10

or NNRTI’s. Consult with

pharmacist. #11

#12

Monitor for side effects monthly
(PZA and RIF patients should also #13

be monitored after the initial 2 (Consider obtaining bilirubin if

weeks of therapy) per BP-S652. ALT/AST is elevated)

Comments: (If therapy is discontinued early, date and explain.)

Isoniazid (INH), Rifampin (RIF), Pyrazinamide (PZA), Rifabutin (RFB), Ethambutol (EMB), Streptomycin (SM),
pyridoxine (vit B-6), protease inhibitors (PI’s), non-nucleoside reverse transcriptase inhibitors (NNRTI’s)
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